

TABLE 2.MATERIAL PROPERTIES

| CLIENT: | Pollution Solution Inc. |
|----------|-------------------------|
| PROJECT: | Geotextile Testing |

Date Received: 11/25/2015 Date Reported: 12/7/2015 Client Sample ID: YJ23 (Applies to all YellowJacket sizes) Material Description: Yellow Jacket Model 23

| QC'd By: | Maria Espitia |
|------------------|---------------|
| TRI Job No.: | |
| TRI Control No.: | 00842 |

| | 1 | 2 | 3 | 4 | 5 | SPECIMENS 6 | , 7 | 8 | 9 | 10 | Avg. | Std. Dev. | Min | Max |
|---------------|-----------------------|---------------------|----------------|------------------|----------------|------------------|---------------|--------------|--------------|--------------|------|-----------|--------|-------|
| METHOD | DESCRIPTI | | 0 | | 0 | • | 1 | • | J | 10 | | Old. Dev. | 141111 | INIGA |
| ASTM D5261 | Mass per Unit | | ²) | | | | | | | | | | | |
| 01111 20201 | Test Specimen Siz | | / | | | | | | | | | | | |
| | 5.55 | 5.60 | 5.57 | 5.50 | 5.54 | | | | | | 5.55 | 0.04 | 5.50 | 5.60 |
| ASTM D4632 | Grab Tensile | | | | | | | | | | | | | |
| | Test was performe | d as directed in D4 | 4632, dry cond | ition. Instron T | ensile Testin | g Machine with I | hydraulic act | on grips and | 1 | | | | | |
| | 1 in x 2 in rubber fa | aces was used. Ma | aximum load us | ed for testing. | <u>400</u> lbs | | | | | | | | | |
| | Grab Breaking | JLoad (lbs) | | | | | | | | | | | | |
| Direct | ion A 321 | 300 | | | | | | | | | 311 | 15 | 300 | 321 |
| Direct | ion B 303 | 319 | | | | | | | | | 311 | 11 | 303 | 319 |
| | Apparent Brea | aking Elongatio | n (percent) | | | | | | | | | | | |
| Direct | - | 34 | | | | | | | | | 34 | 0 | 33 | 34 |
| Direct | | 33 | | | | | | | | | 32 | 0 | 32 | 33 |
| ASTM D4533 | Trapezoid Tea | ar Strength (Ib | s) | | | | | | | | | | | |
| | Specimens were te | | n Test Method | D4533, dry co | ndition. | | | | | | | | | |
| Direct | - | 140 | | | | | | | | | 139 | 2 | 137 | 140 |
| Direct | | 137 | | | | | | | | | 133 | 5 | 130 | 137 |
| ASTM D4491 | | - | | | | | | | | | | | | |
| Constant Head | Four specimens w | - | • | | | , 0 | • | 0 0 | the specimen | | | | | |
| | was collected at th | - | | | | - | | pecimen. | | | | | | |
| | BT Technology pe | | | | D4491 require | ements was use | d. | | | | 6 70 | 0.04 | | |
| | 6.45 | 6.89 | 6.60 | 6.98 | | | | | | | 6.73 | 0.24 | 6.45 | 6.98 |
| | Permeability 0.43 | (cm./ sec.) 0.47 | 0.45 | 0.47 | | | | | | | 0.45 | 0.02 | 0.42 | 0.47 |
| | Flow Rate (g | | U.4J | 0.47 | | | | | | | 0.40 | 0.02 | 0.43 | 0.47 |
| | 483 | 515 | 493 | 522 | | | | | | | 503 | 18 | 483 | 522 |
| | | | TUU | VLL | | | | | (Cheet 1 a | (^) | 1 | | TUJ | J22 |

Continued on next page

(Sheet 1 of 2)

1160 North Gilbert Street, Anaheim, CA 92801, www.precisionlabs.net

Precision Geosynthetic Laboratories International dba TRI Environmental, Inc.

TABLE 2.MATERIAL PROPERTIESCLIENT: Pollution Solution Inc.PROJECT: Geotextile Testing

Date Received: 11/25/2015 Date Reported: 12/7/2015 Client Sample ID: YJ23 (Applies to all YellowJacket sizes) Material Description: Yellow Jacket Model 23 QC'd By: TRI Job No.: **R15048** TRI Control No.: **00842**

GAI-LAP

| | | | | | : | SPECIMEN | S | | | | | | | |
|------------|---------------------------|---------------|-----------------|---------------|---------------|------------------|------------------|------------------|---------|----|-------|-----------|-----|-----|
| | 1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 | 10 | Avg. | Std. Dev. | Min | Max |
| METHOD | DESCRIPTION | | | | | | | | | | | | | |
| ASTM D4751 | Apparent Opening | Size (U. | S. standard | sieve size) | | | | | | | | | | |
| | Specimens were tested a | as directed i | n Test Method | D4751.Type o | f sieve shake | r used is W.S. | Tyler Rotap. | | | | | | | |
| | 30-45 | | | | | | | | | | 30-45 | N/A | N/A | N/A |
| ASTM D4751 | Apparent Opening | Size (m | m) | | | | | | | | | | | |
| | Specimens were tested a | as directed i | n Test Method | D4751.Type o | f sieve shake | er used is W.S. | Tyler Rotap. | | | | | | | |
| | 0.578 | | | | | | | | | | 0.578 | N/A | N/A | N/A |
| ASTM D6241 | Static Puncture Stre | ength (lbs | 5) | | | | | | | | | | | |
| | The specimens were tes | sted in accor | dance with AS | TM D6241. Spe | ecimens were | e conditioned fo | r 1 hr in the la | boratory at 21+ | /-5° C | | | | | |
| | (75+/-3.6oF) and at 60% | 5+/-10 Relati | ve Humidity. Sj | pecimens were | secured bet | ween the holdir | ng plates ensu | ring that they e | xtended | | | | | |
| | to or beyond the outer ed | dges of the d | clamping plates | 3. | | | | | | | | | | |
| | 763 | 782 | | | | | | | | | 772 | 14 | 763 | 782 |
| | Deflection @ Maxim | num Force | e (in) | | | | | | | | | | | |
| | 1.3 | 1.5 | | | | | | | | | 1.4 | 0.1 | 1.3 | 1.5 |

(End of Table 2)

(Sheet 2 of 2)

By accepting the data and results presented on this report, the Client agrees to limit the liability of TRI Environmental Inc from Client and all other parties for claims on issues, due to the use of this data, to the cost for the respective tests presented in this report; and the Client agrees to indemnify and hold harmless TRI Environmental, Inc. from and against all liabilities in excess of the aforementioned limit.